





Parts List for 919-72458 Type 2

Item Number	Part Number	Description	Qty Required
4	000000-00	No Longer Available	1
5	000000-00	No Longer Available	1
6	SSF-3156	SCREW #10-9X.500 THD	2
7	AC-0078	SHROUD FRONT BLK	1
8	91895680	SCREW .250-20X.750 H	6
9	ACG-18	CUP SADDLE MOUNT	2
10	ACG-19	ISOLATOR 3 POINT MOU	3
11	AC-0241-1	TUBE OUTLET .375OD C	1
12	SSP-7813	ASSY NUT SLEEVE 3/8	2
13	SSP-6050	CONNECTOR MALE 1/4NP	1
14	038738-00	NUT	2
15	CAC-1121	BRACKET SHROUD	1
16	000000-00	No Longer Available	1
17	000000-00	No Longer Available	1
17	D21172	SCREW .250-20X.500 H	1
17	D20155	RING REGULATOR HI-FL	1
17	D24077	PANEL CONSOLE SRS BL	1
17	Z-D21924	GAUGE 2 OD 200PSI 1/	1
17	SSP-537	FITTING 90DEG ELBOW	1
17	A13369	ASSY REGULATOR	1
17	N008792	REGULATOR RPR KIT	1
17	A19513	BODY QC .250 IND .25	2
20	D24888	NIPPLE .25NPT X 2.5	1
21	D26616	CORD POWER SJOW 14GA	1
22	D21929	GAUGE 2 OD 300PSI .1	1
23	SSP-6021	BUSHING REDUCER 1/8-	1
24	D23299	FITTING 45DG ELBOW B	1

Parts List for 919-72458 Type 2

Item Number	Part Number	Description	Qty Required
25	CAC-1206-1	CLAMP HOSE .250 ID H	2
27	H-7051	HOSE AIR 1/4 X 10 BL	1
28	D28086	TUBE PRESSURE RELIEF	1
31	5140117-89	PRESSURE SWITCH	1
32	D20114	VALVE SAFETY 175 .25	1
33	91895680	SCREW .250-20X.750 H	4
34	SST-5314-1	BUMPER RECESS RUBBER	4
35	AC-0155	PLATE	1
36	SSN-8001	FASTENER RATCHET NYL	2
37	N286039	DRAIN VALVE	1
38	000000-00	No Longer Available	1
39	SSP-7811	ASSY NUT SLEEVE 1/4	1
40	A19712	VALVE CHECK 1/2NPT X	1
41	AC-0261	GRIP HANDLE 1.00 TUB	1
43	000000-00	No Longer Available	1
46	N008806	LABEL HOT SURFACE TR	1
47	LA-3062	LABEL	1
70	000000-00	No Longer Available	1
72	SSF-615	SCREW .250-20X1.25 U	1
73	Z-AC-0140	ASSY ECCENTRIC BEARI	1
74	AC-0108	FAN 5.75 DIA	1
76	SSF-586	SCREW .250-20X.750 U	1
77	D28993	SHIM .020 THICK PERM	1
78	KK-4835	KIT CONNECTING ROD L	1
79	KK-4835	KIT CONNECTING ROD L	1
79	DAC-308	RING COMP PRE FORMED	1
79	ACG-29	CAP CONNECTING ROD C	1

Parts List for 919-72458 Type 2

Item Number	Part Number	Description	Qty Required
79	SSF-3158-1	SCREW #10-24X.750 TH	1
80	SSG-8156	ORING 2.759/2.719ID	1
81	Z-AC-0032	ASSY VALVE PLATE	1
82	ACG-45	ORING P/L HEAD	1
83	000000-00	No Longer Available	1
84	SSF-589	STUD 1/4 - 20 X 1.12	2
85	SSF-927	SCREW .250-20X1.125	2
86	000000-00	No Longer Available	1
87	DAC-142	SCREEN FILTER W/ FAS	1
88	DAC-143	FILTER INTAKE	1
89	DAC-144	FASTENER INTAKE FILT	2
856	D30144	KIT CAPACITOR	1
856	KK-4981	KIT MUFFLER FILTER	1
856	000000-00	No Longer Available	1
856	LA-3092-1	LABEL WARNING DRAIN	1
856	K-0650	KIT COMP RING REPLAC	1
856	KK-4835	KIT CONNECTING ROD L	1